
&
S E M I N A R

color reduction   removal

S P O N S O R E D    B Y

N O R T H    C A R O L I N A   D I V I S I O N   O F   P O L L U T I O N   P R E V E N T I O N   A N D    E N V I R O N M E N T A L    A S S I S T A N C E

G E O R G I A    P O L L U T I O N    P R E V E N T I O N    A S S I S T A N C E    D I V I S I O N

S O U T H    C A R O L I N A    C E N T E R    F O R    W A S T E     M I N I M I Z A T I O N

N O R T H    C A R O L I N A   D I V I S I O N   O F   W A T E R   Q U A L I T Y

D U K E    P O W E R

J U N E    1 7 ,    1 9 9 8



James B. Hunt, Jr., Governor

R. Wayne McDevitt, Secretary of DENR

Gary Hunt, Director of Division of Pollution Prevention and Environmental Assistance (DPPEA)
[...]
COLOR-ACT is a registered trademark of Clariant Coporation



notes



. . . . . . . . . . . . .

Americal
Corporation

C   A   S   E       S   T   U   D   Y

Americal Corp. manufactures and markets knit nylon hosiery.  The textile company has four

facilities that employs 1,300 people and grosses an estimated $75 million in sales annually.

Americal established a dye operation facility at Henderson in 1968, which manufactures approxi-

mately 150,000 dozen pair of nylon and blended nylon hosiery per week.  The facility currently

dyes all hosiery that is processed.  These fabrics are wet processed in two or more scour, dye, or

finish baths. The facility operates paddle batch and pressure dyeing equipment.

The Henderson facility discharges an average of 150,000 gallons per day of process wastewater to

a publicly owned treatment works (POTW), which subsequently is discharged to the Nut Bush

Creek.  The textile processor contributes approximately 6% of the influent load to the POTW. Due

to an ongoing aquatic toxicity problem with the POTW�s effluent, Americal installed an advanced

wastewater treatment system to significantly reduce pollutant loading to the POTW.  Soon after

the start-up of the system, the local POTW began reducing pollutant limits and requesting color

reduction in the facilities effluent. The presence of dyes caused the textile facility�s effluent to

average 500 via platinum cobalt colorimeter.

company profile and history

N C   D P P E A J U N E   1 9 9 8



Although color reduction was not an existing goal when Americal purchased the wastewater treatment equip-
ment, the facility found it could significantly reduce color in the effluent with the same chemistry used to
remove other regulated pollutants.  Historically, Americal has treated its wastewater in a 300,000 gallon aeration
basin using two 40 hp surface aerators.  (See Figure 1, Section A.)  Roughly 140,000 gallons of process wastewater
enter the lagoon daily.

To reduce pollutant loading, the facility invested in a number of technologies and equipment.  Figure 1, Section
B depicts the treatment system installed by Americal.  This system is not a package unit but a composite of new
and used equipment.  Wastewater leaving the lagoon enters a collection tank, which also collects recirculated
effluent from the dissolved air flotation system and filter press.  Approximately 30,000 gallons per day is
recirculated.

The mixed effluent is pumped to the head of a four-stage mixing tank.  Each stage holds 5,000 gallons and is
equiped with four coarse bubble diffusers.  In the first stage, the oxidation reduction potential (ORP) is
monitored and potassium permanganate is added to maintain an ORP of about 1,200.  Dosage ranges between
150-200 ppm of 20% potassium permanganate.  Effluent is gravity fed to next stage where ORP is monitored
and maintained about 750. In the second stage, the pH is adjusted to 2.5 using a blend of ferrous sulfate and
sulfuric acid, dosage is roughly 20 gallons/hr.  A coagulating agent, blended aluminum chlorohydrate, and
polyamine also is added at approximately 200 ppm (400 ppm during dark shade season).  Effluent is gravity fed
to the third stage where the pH is monitored and adjusted to 9.5 using a blend of lime and caustic slurry.
Approximately 4.5 gallons per hour of this blend is added.  The effluent enters a final aeration stage and is then
gravity fed to the head of the DAF system.

The influent to the DAF is supersaturated with air using a venturi tube and 1 hp compressor and  approximately
nine gallons per hour of a 0.5% anionic polymer is added.  The dissolved air filtration (DAF) system is rated at
approximately 120,000 gallons per day, but is running at higher rates.  Treated effluent is discharged to the
sewer.

Sludge exits the DAF and enters one of two 13,000 gallon aerated cement block pits.  Approximately 12,000
gallons of 3% sludge is generated weekly from these pits and pumped to a filter press.  The filter press is
equipped with a sludge thickening station where thickening agents are added daily.  The press typically generates
a sludge with 18% solids and is disposed of at a local landfill.  About 80 tons of sludge is disposed of monthly.

color reduction and removal

J U N E   1 9 9 8 N C   D P P E A



Figure 1: Flow Diagram of Americal’s Wastewater Treatment System

Economics: (Based on 150,000 gallons per day, 300 days per year)

Total Estimated Capital Costs $285,000
(Includes: Chemical dosing chambers, DAF, piping = $175,000, Building Structures
(Press, Chemical) = $50,000, Filterpress = $60,000)

Total Estimated Operating Costs $101,250 to $135,000
(Includes: Chemicals = $1.50 - 2.00/1,000 gallons, Maintenance, Sludge, Electricity,
Water, Etc. = $0.75 - l.00/l000 gallons)

The final effluent is near colorless with an estimated ADMI of less than 50. At this
level and being only 6% of the POTWs influent, there is little color problem at the
POTW generated by Americal. The facility currently is installing a second DAF system
to increase the system’s capacity.

Jeff Golliher, superintendent of dyeing and wastewater management, (919) 431-3063

NC DPPEA JUNE 1998



notes



. . . . . . . . . . . . .

Cone Mills
C   A   S   E       S   T   U   D   Y

Cone Mills manufactures and markets denim fabrics.  The textile company employees 6,200 people

at its 10 facilities company-wide and grosses an estimated $750 million in sales annually.  Cone

Mills established a vertical denim processing operation in Greensboro in the early 1900s that

manufactures approximately one million yards of denim per week.  It also has several facilities in

Cliffside that also manufacture about one million yards of denim per week.

The Greensboro facility dyes 100% of denim fabrics.  Woven fabrics are processed in a number of

continuous wet processes that may include scouring, desizing, mercerizing, sulfur dyeing, indigo

dyeing, and finishing.  This facility operates a number of dyeing ranges including five long ranges,

a raw stock range, and an over dye range.  These processes generate approximately 1,250,000

gallons per day of wastewater that subsequently is discharged into Buffalo Creek following

treatment.

Dyeing operations at the Cliffside facilities also dye 100% of denim fabrics.  Wet processes used at

these facilities include slashing, sulfur dyeing, indigo dyeing, and finishing.  The dying ranges

include two long ranges, as well as a beam and package dye house. These facilities directly

discharge approximately 900,000 gallons per day of wastewater into the Second Broad River after

treatment.

Two decades ago, Cone Mills started taking the initiative to reduce the color in its effluent from

both of its plants.  Since then it has developed very effective systems of color removal. It ap-

proaches effluent color reduction by investing in both dye recovery and dye removal technologies.

company profile and history

N C   D P P E A J U N E   1 9 9 8



color reduction and removal

CASE 1:   GREENSBORO

The Greensboro facility�s wastewater discharge averages 3,000 ADMI before treatment due to
the presence of indigo and sulfur dyes. Because indigo and sulfur dyes form much larger
compounds than other dyestuffs, a portion of these dyes can be recovered with the use of
ultrafiltration equipment.  In 1976, the Greensboro facility invested in an ultrafiltration system
capable of processing 100 gpm of wastewater and filtering to particle sizes of 50,000 molecular
weight.  The system is capable of recovering an average of 100,000 pounds of dyestuff annually.
The system utilizes a number of shaker screen systems to remove suspended solids, 400 mesh
size and larger.  As opposed to end-of-pipe color treatment technologies, the system provides a
payback by reducing the amount of dyestuffs purchased.  The approximate cost of a system
capable of processing 100 gpm in today�s dollars is $1.5 million.

Despite using ultrafiltration, the Greensboro facility still had significant amounts of dyestuff
entering an activated sludge treatment system that was not designed to remove color.  (Section
A of Figure 1 provides a schematic of the treatment system before color removal technologies
were introduced.)  Only an estimated 50% of the color was being removed by the activated
sludge basin and subsequent clarifiers.  Cone Mills then decided to add a physical/chemical
treatment system using coagulants and flocculants to remove the remaining color, shown in
Section B of Figure 1.  Basically, the coagulant, a polyamine, is introduced at the beginning of
the mixing basin averaging 30 parts per million (ppm).  The flocculant, an anionic powder, is
added in the second portion of the basin, averaging 4 ppm.  After the polymer addition, the
flocculated material enters one of three 250,000 gallon upflow clarifiers.  Approximately
30,000 gallons of biosolid sludge at 1.5% is generated daily.  This sludge is mixed with other
wasted sludge and stored in an aerobic digesting pond for land application. The overflow from
the clarifier runs through a weir basin for color sampling before entering a polishing pond.
The Greensboro facility now averages less than 100 ADMI with effluent discharged to the
Buffalo Creek.

Economics (treating 1,250,000 gpd):

Total Estimated Capital Costs $895,000
(Includes: chemical mixing and feed systems = $20,000, mixing basin = $75,000,
3 clarifiers = $800,000)

Total Estimated Operating Costs $250,000/year
(Includes:  chemicals = $200,000/year, labor = $30,000/year, maintenance and energy =
$20,000/year)
(Does not include: byproduct land application, which is mixed with aeration basin solids,
$30/1,000 gallons)

The Cone Mills, Greensboro, facility currently is investigating the use of anaerobic or anoxic
organisms for the efficient and cost-effective removal of color from its wastewater.

J U N E   1 9 9 8 N C   D P P E A



Figure 1: Cone Mills (Greensboro) Wastewater Treatment Facilities

Section
A

Section
B

CASE 2: Cliffside, Dye Recovery and Color Removal

Cone Mills invested in dye recovery also at the Cliffside facility starting in the mid 1970s.
Ultrafiltration was used to recover indigo dyes from the rinse water of the dye ranges. The
ultrafiltration system initially installed was capable of processing 50 gallons per minute (gpm)
of rinse water and filtering it down to 10-6 microns. Two years ago Cone Mills installed an
improved ultrafiltration unit, capable of filtering 80-100 gpm, with efficiency characterized by
40% COD removal and 99% indigo dye recovery.

Cone Mills also constructed a WWTP at the Cliffside facility in the mid 1970s for the treat-
ment of the final effluent before discharge. The system first constructed consisted simply of
aeration and clarification, along with disinfection/dechlorination, resulting in an effluent with
a color averaging 1,500 ADMI. Cone Mills wanted to achieve a greater color reduction in its
effluent and added a physical/chemical color removal system in 1995, shown in Figure 2. In
this system, a poly quad polymer, is added at 30-35 ppm to achieve coagulation and floccula-
tion of the particulate matter in the wastewater, including the dye molecules responsible for the
color. The stream is then passed through one of the three six-disk AquaDisk filters, which
separate the solids fraction from the liquid to concentrate the color into the solids. The solids,
in the form of color sludge, then are pumped to a biosolids holding tank to be land applied or
are pumped back to the aeration basin for further treatment. Approximately 150,000 gallons
of 1% sludge is generated daily by the color removal system. The final effluent has an average
color of less than 100 ADMI by the time it is discharged.

JUNE 1998





notes



. . . . . . . . . . . . .

City of Eden
Wastewater Treatment Plant

C   A   S   E       S   T   U   D   Y

The city of Eden, located on the Virginia and North Carolina border, lies along the confluence of

Smith and Dan Rivers.  The Mebane Bridge wastewater treatment plant (WWTP) discharges into

Dan River, which flows back into Virginia after passing through Eden.  The WWTP treats a 13.5

million gallons per day (MGD) flow consisting of 60% industrial and 40% domestic wastewater.

During the years there have been several large textile industries in the area, both in Eden and

upstream of the city, that have contributed colored wastewater to the river.  In the late 1980s,

residents of towns downstream of Eden started to complain about the color in the river coming

from Eden�s WWTP.  Thus, the Mebane Bridge WWTP was required to monitor for color at the

influent, effluent, upstream on the Smith River, and upstream and downstream on Dan River.

The city of Eden was given numerical limits of 300 ADMI units as part of its NPDES permit for

wastewater discharge into Dan River. Because Eden is currently the home of four large textile

manufacturers (two fleecewear mills, a blanket finishing mill and a carpet manufacturer, all which

discharge colored wastewater to the WWTP), the city required all these color producing industries

to conduct studies for removal options.  Finally, a decision was made that the most cost-effective

solution would be for the city to incorporate color removal at the plant.  This decision was made

because the city was preparing for a plant expansion and thus could include this into the total

costs and also because the plant�s biomass could remove up to 25% of the color.  The city could

then charge back the cost for color removal to the industries.  Eden thus started exploring

different options in removal to tackle the combined colored waste stream at the WWTP.

company profile and history

N C   D P P E A J U N E   1 9 9 8



color reduction and removal
City officials looked into several technologies for color removal, as well as other similar cases
that would be useful for comparison.  The city of Martinsville, Virginia, had undergone a
similar color requirement a decade earlier and had looked into several technologies such as
carbon absorption, ozonation, chlorination, and chemical precipitation (polymers).  It found
the estimated capital cost for removal by carbon adsorption would be about $6 million,
oxidation by ozonation $5 million, removal by chlorination $1 million, and removal by
chemical precipitation $100,000.  Because the city�s WWTP is very similar in operation and
characteristics to the one in Martinsville, Eden�s city engineers decided to use chemical
precipitation (polymers) because of the low capital costs, as well as the lower operating costs
when compared to other technologies.

The color of the wastewater influent ranges from 500 to 10,000 ADMI units, with an average
value of 2,000.  Color removal by chemical precipitation begins with polymer addition at the
outflow of the aeration basins.  This takes advantage of the fact that 25-30% of the color is
already removed by the activated sludge biomass in the two 7.0 MG aeration chambers.  A
flocculant polymer, a cationic polyamine, is stored on-site and continuously is injected directly
into the aerated wastestream at 30 ppm 24 hours a day.  The precipitate then is collected by
clarifiers along with the other suspended matter.  This colored sludge then is pumped to a
sludge-holding and digestion tank.  The sludge is stored in two 2MG holding lagoons for land
application.  It is estimated that 1,000,000 pounds of polymer is used each year for the removal
of color in Eden�s wastestream. The color of the effluent after treatment at the WWTP is less
than 100 ADMI units.

The arrangement the city of Eden has with the industrial dischargers is the costs of purchasing
polymers and the operations (one operator, maintenance of feed equipment, etc.) of the
removal process are incurred by industrial users that discharge colored wastewater.  Each
industry monitors the color in its own waste stream, and is billed a percentage of the total
monthly cost of color removal at the WWTP.  This percentage is based on the amount of